
Drinking Water Disinfection by UV and Preformed Monochloramine 
The UV-installation at Lovö waterworks and effects in the distribution net 

 
Ulf Eriksson*, Inga Nordwall** 
 
*Research engineer, Stockholm Vatten AB, S-106 36 Stockholm, Sweden 
**Chemist, Laboratoriet Stockholm Vatten AB, Lovö vattenverk, S-178 93 Drottningholm 

 
 

Abstract 
Stockholm Water Co. owns two waterworks, Lovö and Norsborg, and supplies water to about one million 
people in the Stockholm area. Lovö waterworks, which has earlier used conventional chloramination 
(consecutive addition of ammonium sulphate and sodium hypochlorite), has recently converted one of the 
two production lines to UV-disinfection and addition of preformed monochloramine. One of the reasons 
for converting to UV and preformed monochloramine was to achieve a more efficient disinfection. 
Another important reason was that chlorination of the water, which has a rather high content of humic 
substances, resulted in both formation of chlorinated by-products and formation of biodegradible organics 
(AOC). The UV-installation consists of two Wedeco low-pressure K-type units, each with a capacity of 
3000 m3/h. Each unit has 108 lamps. Despite the great number of lamps we found the low pressure 
technique more economic due to its lower energy consumption. A rather ambitious sampling and analyses 
programme was set up in order to study the effects of the new disinfection strategy before deciding to 
extend it to the other production line and to the other waterworks. We have had good opportunities to 
study the effects of the change in disinfection strategy since only one of the two production lines at Lovö 
waterworks were converted and the other continues with conventional chloramination. The two lines does 
also deliver water to different parts of the distribution net. The bacterial tests were mostly focused on 
heterotrophic plate count (HPC). The reduction of HPC over the UV-units was about 3 log-units. The 
HPC-numbers increases however rapidly in the pipes and tank immediately after the UV. The tests show 
that the combination of UV and preformed chloramine does not form any measurable amounts of THM. 
 
Keywords 
Drinking water, UV disinfection, THM, AOC, Chloramine 
 

 
INTRODUCTION 
 
In Sweden, the surface water treatment plants constitute only about 10 % of the total number 
of waterworks but they serve approximately about 50 % of the population. Chlorine is the 
most commonly used disinfectant for drinking water and chloramination is the most frequent 
method used in Sweden. Groundwater is normally distributed untreated or sometimes 
disinfected by UV. 
 
There are around one thousand UV-installations running in Sweden, both at waterworks and 
in the distribution systems. The major part of these installations are low pressure lamps 
treating groundwater. In recent years, greater focus has been put on alternatives to chlorine 
which has favoured UV disinfection also for larger waterworks and other waterworks treating 
surface water. 
 
WATER QUALITY AND WATER TREATMENT PROCESS IN STOCKHOLM 
 
Stockholm Water Company supply drinking water to about one million people in Stockholm 
and nine other municipalities around the city. The drinking water is treated in two large 
waterworks, Lovö and Norsborg, and the total water production is about 130 million m3/year. 
 



The raw water is taken from lake Mälaren west of Stockholm. The catchment area is over 
20 000 km2 and the surface area is 1140 km2 which makes the lake one of the tenth largest 
lakes in Europe (the third in Sweden). The water quality in Mälaren is good (see table 1) for 
production of a high quality drinking water with the following process (see also figure 1): 
screens, chemical precipitation (aluminium sulphate), sedimentation, rapid sand filtration, 
slow sand filtration, pH-adjustment and disinfection with chlorine (Lovö WTP is using 
sodium hypochlorite) and ammonium sulphate to get chloramine for the distribution net. 
 

 
 
Figure 1  A schematic diagram of the water treatment process at Lovö waterworks. 

Table 1   Water quality at Lovö waterworks.    (average values 2001-2002) 

Parameter Unit Raw water Treated water 
before disinfection 

Treated water 
after disinfection

     
Temperature ºC 7,2 7,2 7,2 
Colour mg Pt/l 37 5 5 
TOC mg C/l 8,4 4,4 4,4 
pH  7,7 7,8 8,5 
Hardness odH 4,4 5,1 5,5 
Turbidity FNU 3,0 0,05 0,05 
Ammonium mg NH4-N/l 0,01 0,02 0,05 
Aluminium mg Al/l 0,07 <0,02 <0,02 
HPC 2 days (20 oC) CFU/ml 46 1 <1 
HPC 7 days (20 oC) CFU/ml 125 not analysed 3 
Coliforms CFU/100 ml 26 <0,1 <0,1 
E. coli  CFU/100 ml 5 <0,1 <0,1 
 
 
DISINFECTION STRATEGY 
 
Lovö WTP has used cloramination as disinfection method since 1943. At the beginning 
ammonia gas and chlorine gas was used, this was later changed to ammonium sulphate and 
sodium hypochlorite. The chlorine dose is normally 0,5 mg/l. During the winter when the 
water temperature is below 5°C the chlorine dose is lowered to 0,4 mg/l. 
 
After the final pH-adjustment, ammonium sulphate is added to the water and then is 
hypochlorite added. This is performed just before the water enters the chlorine contact 
tank/reservoir with a residence time of 45 – 60 minutes. The addition of ammonium sulphate 
is adjusted to get an internal chlorine consumption of 0,2 mg/l and a residual chlorine content 



consisting of chloramine when the water is pumped out to the distribution net of 0,3 mg/l (0,2 
during winter). 
 
The presence of free chlorine resulting in internal chlorine consumption is important for 
getting a sufficient disinfection effect but it also results in the formation of chlorination by-
products like AOX and THM since our water has a relatively high content of organic material 
(humic acids). Due to the use of chloramination the content of by-products can be kept low. 
For example the THM-content is normally about 4 µg/l when using conventional 
chloramination. 
 
Even though the levels of disinfection by-products are low, the use of chlorination and the 
presence of THM and other by-products is questioned, and the debate will probably not 
decrease. Besides the health aspect and the consumers trust, the use of chlorine has also an 
environmental aspect, for example a large part of the AOX-content of the sewage sludge 
comes from the drinking water chlorination. Another drawback of the presence of free 
chlorine at the disinfection is the formation of biodegradable organic substances (BDOC or 
AOC). 
 
These problems with chlorination and also a desire for a more efficient and safer disinfection 
made us interested in UV-disinfection and especially the combination of UV and preformed 
chloramine. 
 
PILOT-SCALE TESTS 
 
The conversion of the disinfection system started by a literature survey and pilot trials of UV-
disinfection equipment in 1998 – 1999. During the same time preformed chloramine was 
manufactured and tested in the laboratory. 
 
Some important observations from the pilot tests: 
 
• The UV-dose (fluence) 200 J/m2 was sufficient for our demands and gave considerably 

better disinfection results than our normal chloramination. 200 J/m2 gave about 2,5 log 
reduction of heterotrophic bacteria, compared to about 1 log for chloramination. 

• We had virtually no scaling problems and the fouling of the quartz sleeves was negligible 
even after one year of operation. 

• Our low water temperature during winter (down to 1,5˚C) created problems for some of 
the equipment. 

• UV-disinfection or UV and preformed chloramine did not produce any measurable 
amounts of biodegradable carbon measured as AOC whilst the AOC content increased by 
almost 100% at normal cloramination. 

• Preformed chloramine had little direct disinfection effect but prevented regrowth of 
bacteria in UV-disinfected water. 

• Preformed chloramine did not form any measurable amounts of THM at the doses tested. 
 
FULL-SCALE INSTALLATION 
 
After the positive results from the pilot tests, we took the decision to commence with a full-